Holman

Installation Guide
40250

Holman
Rancho Cordova, CA 95742
800-343-7486
InstallationSupport@Holman.com

20221201R1 DATE:



file:///C:/Users/lterry/Desktop/InstallationSupport@Holman.com

H0|.mdn. Instructions — 40250

PLEASE READ ALL INSTRUCTIONS AND WARNINGS PRIOR TO

ASSEMBLING, INSTALLING, AND USING THIS PRODUCT.

Warning

A

Always check for wires, fuel tanks and lines, brake lines and other important
vehicle functionality items prior to drilling and installing all products.

Table of Contents

100 RSN 1N =T o 1= o SRS 1
BEOr@ YOU BEOIN ...ttt e bbbt e e ettt e e e e a b bt e e e e et e e e e ane e s 1
=T ST I SRR 2
[ Fo 100 T PO PPPTP P PPPPP 2
HardWare CONTINUET ........ooiii ittt e e e e e e e s ettt e et e e e e e e e s s ebeeeeeeaeeeeaannsbaeeeeeeaaeeseannnsesneeeens 3
Step 1 — Install Brackets onto Main UNit ..o 3
SteP 2 — REMOVE DIAWELS ... 4
Step 3 — Determine Installation LOCAtION .........coooiiiiiiiii i, 4
Step 4 — MOUNE FEET L0 FlOOT ......eeiiiieiee e 5
Step 5 —Install Main UNit........ooooiiiiii 6
Tools Needed
7/16”, 1/27, 9/16” Socket and Wrench 7/167, 1/27, 9/16” Box Wrench
5/16” Drill Bit Drill
Tape Measure 3/16” Allen Wrench
Drill Bit Stop Collar

Before You Begin

¢ Read all instructions prior to assembling or installing any Holman product.

e Always locate your installation locations prior to performing any work.

e ENSURE SAFETY WHILE INSTALLING OR DRILLING INTO VEHICLE.

e Recommended installation location and method are shown in this document; additional brackets
have been included to allow for other installation methods.
For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 1



H0|.mdn Instructions — 40250

Parts List
NO. PART NUMBER DESCRIPTION | QTY.
MAIN DRAWER
1 101410 UNIT 1
2 40250-10-11  |PARTITION MOUNT| 2
3 40250-10-12 FLOOR MOUNT 2
BASE ANGLE
4 40250-30-12 MOUNT 2
5 40250-50 TOP TRAY 1
é 40140 PLASTIC DRAWER BIN 4
7 18-00580 HARDWARE KIT 1
Hardware
ITEM HARDWARE TO SCALE PART NUMBER DESCRIPTION Qry.

3 @ 0159723 3/8" WASHER L2
( g § ) 3/8" SPLIT LOCK
6 0123496 WASHER 8

O
\ /

>

8 @ 33080 5/16" WASHER 8
5/16-18 X 3/4" HEX
9 Emmmm 11241178 HEAD BOLT 4

0169777 5/16"-18 NYLOC 4

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 2



H0|.mdn Instructions — 40250

Hardware Continued

ITEM HARDWARE TO SCALE PART NUMBER DESCRIPTION Qry.

3/8-16 X 3/4"

] 94090 BUTTON HEAD 8

SCREW

3/8" FENDER

2 33220 WASHER 4

3/8™16 X 1-1/2" HEX
3 11241199 HEAD 4
4 0169791 3/8"-16 LOCK NUT -

Step 1 - Install Brackets onto Main Unit

e Attach the floor mounts and base angle mounts to the unit using four 3/8-16 x 3/4” button head
screws, four 3/8” split lock washers, and four 3/8” washers.

e Attach the top pan and partition mounts to the unit using four 3/8-16 x 3/4” button head screws,
four 3/8” split lock washers, and four 3/8” washers.

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 3



H0|.mdn. Instructions — 40250

Step 2 — Remove Drawers

e The bottom drawer must be removed to access the mounting holes on the front foot of the unit.

Removing the top two drawers is optional but make the unit lighter and easier to move in and out
of the van.

e Toremove a drawer from the unit, a hairpin clip and clevis pin must be removed from each side
of the unit. Be sure to replace these pins before use to ensure safe operation.

e With these pins removed the drawer can be pulled out of the unit. Set the drawers in a safe
place to avoid damage until they are reinstalled.

Step 3 — Determine Installation Location

e This product can be mounted in multiple different
locations in the van. The standard install location,
shown here, is against the partition of the van.

e Place the unit in the desired installation location

e Mark mounting holes shown below on the floor and
partition.

Note: the holes on the angle mount brackets can be
marked as well to help with alignment later, however
these holes will not be used in the final install.

e Remove the unit from the van

e Uninstall the floor mounts from the unit.

_-é\'."gx /
x%qm

=S

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 4



H0|.m0n. Instructions — 40250

Step 4 — Mount Feet to floor

e Place the passenger side foot above the marks made in the previous step. The passenger side
foot can be used as a reference for the driver side foot location. The center to center distance of
the mounting holes should be 45-3/4”. Be sure the feet are aligned and squared or the unit
may not mount properly.

e Drill mounting holes and bolt the floor mount brackets in place using four 3/8”-16 x 1-1/2” hex
head bolts, four 3/8” fender washers, four 3/8” washers, and 3/8” lock nuts.

DO NOT drill beyond depth of floor or other installation surface. Use a drill bit
A stop collar. Always check for wires, fuel tanks and lines, brake lines and other
important vehicle functionality items prior to drilling and installing all products.

1

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 5



H0|.m0n. Instructions — 40250

Step 5 = Install Main Unit

e Be sure to reinstall all drawers before installing the unit in the van as the drawer pins on the side
of the unit against the partition will be inaccessable once the unit is in place.

e Place the box on top of the floor mount brackets and re-install the bolts on only the side facing
away from the partition.

e Now bolt the partition mount brackets to the partition using four 5/16”-18 x 3/4” hex head bolts,
eight 5/16” washers and four 5/16”-18 lock nuts.

i....,[g;m
=T

GO BACK AND TIGHTEN ALL HARDWARE.

INSTALLATION IS COMPLETE.

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 6



